MOVING TOWARDS

CLIMATE

RESILIENT
WATER AND
SANITATION

SERVICES

MUMBAI
CLIMATE
WEEK

#majhivasundhara

So/ LIFE CWAS:::. ¥
\:‘ﬂ trrenmet CRDF S 1y N






MOVING TOWARDS
CLIMATE RESILIENT
WATER AND SANITATION

SERVICES

mumal - CWAS iz,

‘ L
S LiFE
WEEK CRDF & s

\\\ Lifestyle for
\ Environment

g #majhivasundhara



MESSAGE FROM THE MINISTER

Smt. Pankaja Gopinath Munde

Hon’ble Minister,

Environment and Climate Change Department
Government of Maharashtra

India is progressing steadily towards achieving its Nationally Determined Contributions (NDCs) and
Maharashtra is committed to leading the nation’s response to the climate crisis through
progressive policy, governance reforms and strong climate action. As the country’s most
[...]
sustainably.

* Tech-based treatment facility: Relies on engineered systems
and advanced technologies to treat used water efficiently.

Financial and Operational Model: Based on resource availability
ensuring long-term sustainability through viable cost recovery,
efficient operations, and inclusive stakeholder participation. PPP
based O&M involving SHGs can be preferred.

Forward and Backward Linkages : Safely treated liquid waste
reused for agriculture, industry, or groundwater recharge. Efficient
collection, conveyance, and treatment systems ensuring minimal
leakage and pollution.

Routine Maintenance Checklists

Daily Check Non-Sewered Cities

Network Blockages Inspect for choke/overflow Inspect septic tanks/pits

Pump Stations

Secure, only authorized opening

Monitor levels, test

pumps/alarms
Black Water Handling Directto STP, no mixing Safely collect, direct to FSTP
Data Recording Digital dashboard/log GPS log of collections

Public Awareness Notices, campaigns Outreach, engagement




Managing faecal waste with Scheduled Desludging of septic tanks

Typically, septic tanks are emptied only when they are completely full and begin
to overflow. Long gaps between desludging reduce the efficiency of septic and
result in deteriorating effluent quality, increasing environmental and public
health risks especially during monsoons, including a higher likelihood of manual
scavenging. CPHEEO suggests emptying at least once in two - three years.

Scheduled desludging addresses these challenges by shifting from a
complaint-based, demand-driven system to a regular, service-oriented
approach. Under this, all septic tanks in the city are covered through a planned
three-year schedule ensuring universal coverage, operational efficiency and
improved regulation.

Implementing a scheduled desludging service in your city

! fﬁ';ﬁ% Creating Schedule Calculate resource requirements
" - - - y‘

B AQ;(-V C .. . . .
25 Av_};- PG * Divide city into zones to be * Calculate requirement of trucks
- covered each year and daily trips based on number
* Create route map for each zone, to septic tanks and average yield
going street by street from each emptying
e Use property tax data or a * Ifrequired, implement a tendering
citywide household survey to process to onboard a service
create a database on toilets and provider
septic tanks - ensure each * Set regulations, penalties and
propertyis covered payment terms in place

Prepare property owners to receive service Ensure efficient services

Inform households in advance before their service turn * Prepare with long pipes, additional

* Provide masons, if required, to support citizens in pumps to reach inner city areas
keeping their access covers open in advance * Monitor truck movement and ensure that
* Conduct awareness campaigns to ensure active daily desludging targets are met and that
participation of citizens sludge is safely disposed

» Safeguard against * Reduced methane * “Access to all” model safeguards
. environmental emissions reported in the vulnerable in crisis conditions.
benefits contamination and disease academic studies from  Safety of san-workers from unsafe
outbreak during heavy rains regularly desludged manual labour risks that often
and floods septic tanks worsen during emergencies

Climate

Pioneering example

Wai and Sinnar Municipal Councils are the first cities in India to implement scheduled desludging of
septic tanks. Innovations demonstrated by these cities such as sanitation tax, performance-based
contracts and financial model, escrow mechanisms for payments and digital monitoring of service
have led to success of the initiative which has achieved a 90%+ acceptance rate from HHs. Sanitation
workers now wear safety gear regularly, households pay sanitation tax instead of high user charges for
desludging and in Wai one full cycle was completed with the city covering all properties.




Resource Recovery Opportunities for Used Water

By-products can be reused across multiple sectors, categorized as on-site or off-site based on
parametric assessment. Large-quantity by-products can be strategically utilized to enhance resource
efficiency, climate resilience, and disaster preparedness.

Typicalreuse Treated water for
practicesin developing urban
forest

Maharashtra

Sale of dried
sludge for farming

Other potential uses

Liquid component (Treated wastewater) Solid component (Treated sludge)

Healthy soil; climate smart farming:
Fertilizer through processed sludge

Reduce freshwater demand; water
security in droughts: Reuse of water

Improved land fertility: Biochar by sludge

Renewable energy back up: produce pyrolysis for land application

electricity using steam production

Resilient agriculture: Nutrient recovery Resource §ecur|ty: Pho§phorus, n!trogen,
like nitrogen and phosphorus from other nutrient and volatile fatty acids
used water residue recovery for usage

Green hydrogen through electrolysis Circular economy: Sludge-based pellets,
of treated used water eco-construction and bioplastics

Planning for reuse of by-products in your city

Prepare reuse action plans, prioritizing non-potable uses Reuse planning should align with
(e.g. construction, fire extinguisher, etc) to reduce sanitation infrastructure

freshwater demand and strengthen climate resilience. « Land and infrastructure availability

eUnderstand quantity and quality of by-products « Conveyance options and distance to
generated for applicability end-users
eConduct lab testing of Samples and ensure within
quality permissible limits as per MPCB
Effective reuse depends on stakeholder
participation, inter-departmental

Prepare financial model - capital costs, revenue model, coordination, and a supportive legal
O&M costs - Successful projects in Maharashtra framework to unlock resource recovery
highlight the potential to scale reuse across cities with potential

fipancially viable models for end-users.

ontinuous quality monitoring and
capacity-building programs are
essential for safe reuse and enhanced
disaster preparedness.

Consider user perspectives - Human contact and
acceptance rate, Demand for products




Market potential of treated used water

By-products can be reused across multiple sectors, categorized as on-site or off-site based on
parametric assessment. Large-quantity by-products can be strategically utilized to enhance resource
efficiency, climate resilience, and disaster preparedness.

Industrial Reuse Agricultural Reuse

= <. ®
—H_ E 4 — *'\f’
s = M B Wk
( - =
Cooling Data Chemical Textile Automobile Irrigation Fertilizer Horticulture Fisheries
Towers  centers manufacturing industries industry substitute

Ll gk a". %&Z EE £ H E

Gardening Groundwater Water Green space Railways Construction CT and PT Fire Dept. Others
and recharge bodies development cleaning
landscaping recharge

Mandatory reuse of treated wastewater: Processing and reuse of treated
used water for non-potable purposes - industrial cooling, urban services
(e.g., gardening, vehicle washing, firefighting) and agriculturalirrigation.

2. Priority order for reuse applications: Treated water is to be allocated first to
thermal power plants, then to industries and industrial estates, followed by
urban uses and agricultural irrigation.

Maharashtra’s Safe
Reuse & Management
of Treated Wastewater
Policy, 2025

Awareness and Market Creation for reuse products: To encourage climate-resilient
practices by reuse of by-products, free samples can be provided to farmers for testing, while awareness
campaigns via social media and videos. ULBs should maintain usage records and collaborate with the
agriculture department for research-backed benefits promoting climate smart agriculture. Engagement
with industrial and builder associations can expand safe water reuse across sectors, use of resilient

materials enhancing disaster preparedness and resource security.

Pioneering examples

Nagpur Municipal Corporation-90% reuse with Resue of treated water from FSTP for
tertiary-treated sewage supplied to nearby developing urban forests at Vita, Wai,
thermal power plants through tie-ups with Sinnar, Satara, Karad, Ichalkaranji - Urban
Maharashtra State Power Generation Company forests located near FSTP, nurtured with

(MAHAGENCO) and prlvate operators treated water from FSTP.







Methane as a Resource

/Methane, a by-product of sewage and sludge treatment, presents a valuable opportunity in building\
climate-resilient water and sanitation systems. Harnessing this gas not only reduces greenhouse gas
emissions but also enables energy recovery, contributing to circular carbon economy goals.

Sewage, released into the environment with little or no treatment emits methane. Domestic used
water is the largest waste-sector GHG emission source (49.3%), followed by industrial wastewater
(41.5%) and municipal solid waste (9.2%). Additionally, Methane(CH4) accounts for 83.8% of waste-
sector GHG emissions, with remaining from nitrous oxide (N20)

Methane from sewage and sludge is both a potent greenhouse gas and a reliable local energy
resource. Capturing and using it (biogas / renewable natural gas) reduces emissions, offsets energy
costs of treatment, and supports circular-carbon sanitation systems.

(& /

Potential to capture methane across sanitation service chain- Biogas generation
through Anaerobic digestion / \ Resource recovery
Household/ 'through Anaerobic
Centralised digester at FSTP/STP
treatment and reuse

Community level
treatment and reuse

Containment

F aem
Fecal Sludge Treatment
Plants (FSTPs)

Conveyance

Sewage pumping

Sewage Treatment
station

Plants (STPs)

Generating Biogas— At Septic tank (Community level
and Household)-Sulabh model v Enhancing the sludge management process
and incorporating the digestor unit for

v’ Capturing the household/community level methane capturing the methane at STP/FSTP

gas generated from pit and using it as cooking fuel
v Convert methane into energy through

Anaerobic digestion and reuse as per the
market potential

v By product can be reused at farmland or dumped in
the open as it will not emit more methane

o v e v Adding different feedstock / shredded organic
o ke solid waste to enhance the gas generation
TREATED WATER COLORALESS, ODORLESS AND —
SEDIMENTATION PATHOGEN FREE HAVING < 1 MG/L - QUITE
TANK SAFE FOR REUSE FOR DISCHARGE INTO RIVER

¥ Generated electricity can be reused
( & ) at STP —reduce dependency on
power from grid

Selling of generated gas to private
PmE player for energy generation- CNG,

T TR N e PNG is more viable than electricity
mer” owesren [ oumer generation at STP
CHAMBER

A\ In financial models, payback period of STP with
AN A\ ¥

MWW Anaerobic digesteris less than STP with solar panels
I used for electricity generation

OR ANY WATER BODY
SULABH TOILET
COMPLEX

AERATION  capmoN
FILTER

INSPECTION
CHAMEBER




Used water

Process flow of STPs capturing Methane (S;ludge
as

Secondary
treatment unit

Selling treated
water to private

X
© g uv = industries
22
v 0 channel
n c

Gas
Scrubber

Coarse <
Biogas
screen >
Generation
storage
Primary f§Clarifier
Power Generation

and transfer to grid
Gas Engine

Methane
gas storage I
———
‘w %f‘ _'f
N

/,
Sludge Screw .

Sludge ress machine
Sludge Holding Tank P

Digester

Sludge used in

thickener gardening

Grit Chamber tank

Sludge from primary Involving private Input water quality -

treatment unit and operator for COD and TSS value-
secondary treatment w operation - Risk should be suitable to
unit should be taken to assessment and generated envisaged
digesters Comtract Penalty clauses gas

Pioneering examples

The Delawas Sewage Treatment Plant (STP) in
Jaipur is a notable example of energy recovery from
used water through methane capture. The 215
MLD, SBR-based treatment plant harnesses biogas
generated during the anaerobic treatment of
sewage sludge, capturing methane that would
otherwise be released into the atmosphere as a
potent greenhouse gas. This raw gas is partially
used to generate electricity for in-plant operations
recovering~43% O&M cost and reducing
dependence on grid power. The rest is sold to a
private CNG company generating more revenue.

The Tapovan Sewage Treatment Plant (STP)
in Nashik is another example of climate-
smart used water management through
methane capture and energy recovery. The
78+52 MLD plant based on UASB technology
capture biogas produced during sludge
digestion and uses the methane to generate
electricity, meeting a part of its internal
energy demand. This reduces reliance on
external power, lowers operational costs,
and prevents the release of methane into the
atmosphere.




Urban Forests as Carbon Sinks

Urban forests are green infrastructure in an urban landscape. They function as vital carbon sinks by
absorbing carbon dioxide from the atmosphere and storing it in trees, soils and biomass, helping cities
mitigate climate change. Through photosynthesis, urban trees sequester carbon while also reducing
ambient temperatures, lowering energy demand for cooling, improving air quality and providing
aesthetic value. Beyond carbon storage, urban forests enhance climate resilience by managing
stormwater runoff, reducing urban heat island effects, and improving biodiversity. When planned and
maintained at scale, urban forests become a low-cost, nature-based solution that delivers long-term
climate, environmental, and public health benefits for cities.

Swachh Bharat Mission 2.0 and
Maharashtra reuse policy suggest reuse of
treated used water for non-potable
purposes such as watering gardens and
for urban forests

Cools the air Mitigates Increases Filters for Urban Regulates water flow and
climate change biodiversity pollutants improves water quality

Steps for developing an urban forest in your city

Selection of Land for plantation

v' Land adjacent to Grey water /Fecal sludge/Sewer treatment plant or erstwhile solid
waste dumping grounds should be preferred.

v/ Easy access to treated used water/other sources of water.

v" Accessible for development and maintenance.

Identifying the source of finance
v" ULB to finalise the sources of financing: Own revenues, CSR funds, FC funds, MVA
price money etc.

Getting necessary approvals

v' Approvals from respective departments of the ULB for using the selected land for
development of urban forest

v" Approval from GB /Chief officer through a resolution

Selection of type of Urban forest to be developed
v" ULB, in consultation with garden department, to decide the type of urban forest to be
developed: Ghanvan/Devrai/Miyawaki forest etc.

E' Selection of agency forimplementation and O&M

& v' Agency for implementation : ULB’s own staff or private contractor.

v" Develop and float tender in case private consultant is to be engaged.
v Preference to be given to women’s SHG for O&M of urban forest




Selection of species for Urban forest

v’ Prioritize native species or those that are climate-resilient to support local biodiversity
v" Non-fruit-bearing and non-edible trees should be prioritized for the urban forests being developed

using treated used water.

) . | Wy . . . ‘
Semi - Evergreen Trees )\ Moist Deciduous Trees Thorn Trees

BN Southern Tropical <4 Southern Tropical - Southern Tropical

€y~

-

Tectona grandis (Teak) 1.  Acacia arabica (Babul)

-

Terminalia paniculata (Kinjal)

Memocylon umbellatum (Anjani) Terminalia tomentosa (Ain) Acacia leucophleca (Hiwar)

2
Terminalia chebula (Hirda) Delbergia latifolia (Shisham) 3.  Butea monosperna (Palas)
4

A W D
A W D

Actinodaphne hookeri (Pisa) etc. Adina cardifolia (Haldu) etc. Belanites rexburghii (Hinganbet)

Note: This list is not exhaustive, more names are available at
https://mahaforest.gov.in/writereaddata/act_rule_file/14087811382A%2002%20MFR%202014.pdf

. .. Bambusa tulda
As a part of National Bamboo Mission,

ULBs are encouraged to plant Bamboo 5
trees in large scale. . Bambusa balcoa

Dendrocalamus stocksii

Dendrocalamus brandisii

Local bodies can also plant species recommended by National